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1.6dB Bandwidth

Test Mode | Test Channel EBW[MHZ] Limit Verdict
11B 2412 10.09 0.5 PASS
11B 2437 10.10 0.5 PASS
11B 2462 10.08 0.5 PASS
11G 2412 16.38 0.5 PASS
11G 2437 16.40 0.5 PASS
11G 2462 16.38 0.5 PASS

11IN20 2412 17.62 0.5 PASS
11IN20 2437 17.63 0.5 PASS
11IN20 2462 17.61 0.5 PASS




FCC Part 15.247 KDB558074 Test Report

6dB Bandwidth_11B 2412 Antl

Agilent Spectrum Analyzer - Occupied BW

i RL RF S0G  AC SENSE:PULSE ALIGH AUTO 05:03:16PM Oct 17, 2017
Icenter Freq 2.412000000 GHz Center Freq: 2.412000000 GHz Radio Std: None Frequency
—— Trig:Free Run Avg|Hold: 111
‘ #IFGain:Low #Atten: 30 dB Radic Device: BTS
Mkr1 2.4105 GHz
Ref Offset0.7 dB
10dmiaiv___Ref 20.00 dBm -3.1532 dBm
og
o 1 Center Freq||
oo ’ 2.412000000 GHz
400 o p I | PNy 5
200 ﬂ 2 / \ ‘\M 4
300 j‘/ )\)V N \’K
-40.0
-50.0 /j \1
00 s ey, o/ (N
-70.0
Center 2.412 GHz Span 30 MHz CF Step
Res BW 100 kHz #VBW 300 kHz Sweep 2.933 ms 3,000000 MHz
Auto Man
Qccupied Bandwidth Total Power 13.2 dBm
14.201 MHz Freq Offset
Transmit Freq Error 17.021 kHz OBW Power 99.00 % OHz
x dB Bandwidth 10.09 MHz x dB -6.00 dB

MSG

ISTATUS

6dB Bandwidth_11B_2437_Antl

Agilent Spectrum Analyzer - Occupied BW

i RL RF 0@ AC SENSEPULSE ALIGH AUTO 05:04:12 PM Oct 17, 2017
ICenter Freq 2.437000000 GHz Center Freq: 2.437000000 GHz Radio Std: None Frequency
—»— Trig:Free Run Avg|Hold: 111
‘ #IFGain:Low #Atten: 30 dB Radic Device: BTS
Mkr1 2.43751 GHz
Ref Offset 0.7 dB
10dBiaiv___Ref 20.00 dBm -3.1942 dBm
og
ol 1 Center Freq||
oo . 2.437000000 GHz
o i hAIIA | PN n g
-20.0 o / \\ k‘hm
-30.0 J‘j ‘f/‘/ \,\VL \’\‘
-40.0 A
500 f’i \W
500 W"F \VWW‘W'\‘ 1
-70.0
Center 2.437 GHz Span 30 MHz CF Step
Res BW 100 kHz #VBW 300 kHz Sweep 2.933 ms 3,000000 MHz
Auto Man
Qccupied Bandwidth Total Power 13.3 dBm
14.276 MHz FreqOffset
Transmit Freq Error -50.501 kHz OBW Power 99.00 % 0Hz
x dB Bandwidth 10.10 MHz x dB -6.00 dB

MSG

ISTATUS
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6dB Bandwidth_11B_2462_Antl

Agilent Spectrum Analyzer - Occupied BW

i RL RF S50G AC SEMNSE:PULSE ALIGH AUTO 05:05:07 PM Cct 17, 2017
Icenter Freq 2.462000000 GHz Center Freq: 2462000000 GHz Radio 5td: None Frequency
—— Trig:Free Run Avg|Hold: 111
‘ #IFGain:Low #Atten: 30 dB Radio Device: BTS
Mkr1 2.46302 GHz
Ref Offset 0.7 dB
10dBidiv  Ref 20.00 dBm -2.9895 dBm
og
oo 1 Center Freq||
0o M 2.462000000 GHz
0o oo pI AT, WA,
00 ﬂ\/“y // \ \'\«;“
300 ‘J,,f/w \M\ \'k
-40.0
-60.0 [‘/ \\\
0.0 L“'\..nv- Vit
-70.0
Center 2.462 GHz Span 30 MHz CF st
Res BW 100 kHz #VBW 300 kHz Sweep 2.933ms| 3000000 Mﬂ;
Auto Man
Occupied Bandwidth Total Power 13.4 dBm
14.270 MHz Freqoftset
Transmit Freq Error -74.227 kHz OBW Power 99.00 % OHz
X dB Bandwidth 10.08 MHz X dB -6.00 dB
MSG STATUS

6dB Bandwidth_11G_2412_Antl

MSG

i RL RF S0G  AC SEMSEPULSE ALIGN AUTO 05:06:05PM Oct 17, 2017
Icenter Freq 2.412000000 GHz Center Freq: 2.412000000 GHz Radio Std: None Frequency
—— Trig: Free Run Avg|Hold: 111
‘ #IFGain:Low #Atten: 30 dB Radic Device: BTS
Mkr1 2.41326 GHz
Ref Offset0.7 dB
10d3iaiv___Ref 20.00 dBm -10.068 dBm
og
00 Center Freq||
0.oo ’1 2.412000000 GHz
-10.0
-\..-J'\m..;\-ﬂ:u\ heen bl
00 M m.r\-wr-f\'-w.—\ [_mvh-nmen M.\
-30.0 ’JJ‘
40.0
50.0 (H \L
500 MMMJ\'-M/'( e T e
-70.0
Center 2.412 GHz Span 30 MHz CF Step
Res BW 100 kHz #VBW 300 kHz Sweep 2.933ms 3,000000 MHz
Auto Man
Occupied Bandwidth Total Power 7.94 dBm
16.496 MHz Freq Offset
Transmit Freq Error -2.506 kHz OBW Power 99.00 % OHz
x dB Bandwidth 16.38 MHz x dB -6.00 dB

ISTATUS
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6dB Bandwidth_11G_2437_Antl

Agilent Spectrum Analyzer - Occupied BW

il RL RF SO&  AC SEMSEPULSE ALIGN AUTO 05:07:01PM Oct 17, 2017
Icenter Freq 2.437000000 GHz Center Freq: 2437000000 GHz Radio 5td: None Frequency
—— Trig:Free Run Avg|Hold:> 11
‘ #IFGain:Low #Atten: 30 dB Radio Device: BTS
Mkr1 2.43826 GHz
Ref Offset0.7 dB
10dBidiv___ Ref 20,00 dBm -10.217 dBm
og
oo Center Freq||
0.00 ’1 2.437000000 GHz
-10.0
uv'lflv-wnﬂxﬂ.n f\l’"\lr\ll—/lﬁl!lﬁkrw
o e n.n,,...-d\m.\ Airfi
-30.0 ;,
-40.0
-50.0 / \
500 Wﬂﬂ‘t"r’k‘“f \WJN”MM
-70.0
Center 2.437 GHz Span 30 MHz CF st
Res BW 100 kHz #VBW 300 kHz Sweep 2.933 ms| 3000000 M
Auto Man
Occupied Bandwidth Total Power 7.80 dBm
16.504 MHz Freqoftset
Transmit Freq Error 6.875 kHz OBW Power 99.00 % OHz
x dB Bandwidth 16.40 MHz x dB -6.00 dB
MSG STATUS

6dB Bandwidth_11G_2462_Ant1

MSG

i RL RF S0G  AC SENSE:PULSE ALIGH AUTO 05:07:57 PM Oct 17, 2017
Icenter Freq 2.462000000 GHz Center Freq: 2.462000000 GHz Radio Std: None Frequency
—— Trig: Free Run Avg|Hold: 111
‘ #IFGain:Low #Atten: 30 dB Radic Device: BTS
Mkr1 2.46329 GHz
Ref Offset 0.7 dB
10d3iaiv___Ref 20.00 dBm -9.6901 dBm
og
o Center Freq||
0.00 ’1 2.462000000 GHz
100 RSN P S | e S|
-20.0
-30.0 J)J .')J LLL \
-40.0
-o0.0 JJJ WL‘
00 N Lkm.{r\,mﬂm
-70.0
Center 2.462 GHz Span 30 MHz CF Step
Res BW 100 kHz #VBW 300 kHz Sweep 2.933 ms 3,000000 MHz
Auto Man
Occupied Bandwidth Total Power 8.26 dBm
16.501 MHz Freq Offset
Transmit Freq Error -24.742 kHz OBW Power 99.00 % OHz
x dB Bandwidth 16.38 MHz x dB -6.00 dB

ISTATUS




FCC Part 15.247 KDB558074 Test Report

6dB Bandwidth_11N20SISO_2412_Antl

Agilent Spectrum Analyzer - Occupied BW
i RL RF S0G  AC

il RL RF S50G AC SEMNSE:PULSE ALIGH AUTO 05:09:02 PM Oct 17, 2017
Icenter Freq 2.412000000 GHz Center Freq: 2412000000 GHz Radio 5td: None Frequency
—— Trig:Free Run Avg|Hold: 111
#IFGain:Low #Atten: 30 dB Radio Device: BTS
Mkr1 2.41329 GHz
Ref Offset 0.7 dB
10dBidiv  Ref 20.00 dBm -10.012 dBm
og
oo Center Freq||
0.00 .1 2.412000000 GHz
-10.0
uw}\lnw%m ,,,..,M'L,,W,
o A | W /uu-‘{«uwﬂn e
300 ’fn'r \
-40.0 f \1‘
-60.0
00 MM%M WW"\W
-70.0
Center 2.412 GHz Span 30 MHz CF st
Res BW 100 kHz #VBW 300 kHz Sweep 2.933ms| 3000000 Mﬂ;
Auto Man
Occupied Bandwidth Total Power 8.02 dBm
17.646 MHz Freqoftset
Transmit Freq Error 6.102 kHz OBW Power 99.00 % OHz
x dB Bandwidth 17.62 MHz x dB -6.00 dB
MSG STATUS

6dB Bandwidth_11N20SISO_2437_Antl

SEMSEPULEE]

ALIGN AUTO

05:10:15PM Oct 17, 2017

MSG

||enter Freq 2.437000000 GHz Center Freq: 2.437000000 GHz Radio Std: None Frequency
—— Trig: Free Run Avg|Hold: 111
‘ #IFGain:Low #Atten: 30 dB Radic Device: BTS
Mkr1 2.42953 GHz
Ref Offset 0.7 dB
10aBy___Ref 20.00 dBm -10.175 dBm
og
00 Center Freq||
0.00 .1 2.437000000 GHz
-10.0
ol lleo T P
o el Jm«f\m.\ rNJtmf‘«
300 }ﬂf '\L\
-40.0
-o0.0 HJ' 1\‘
e waal Wi [
-70.0
Center 2.437 GHz Span 30 MHz CF Step
Res BW 100 kHz #VBW 300 kHz Sweep 2.933 ms 3,000000 MHz
Auto Man
Occupied Bandwidth Total Power 8.32 dBm
17.646 MHz Freqoftset
Transmit Freq Error -2.941 kHz OBW Power 99.00 % OHz
x dB Bandwidth 17.63 MHz x dB -6.00 dB

ISTATUS




FCC Part 15.247 KDB558074 Test Report

6dB Bandwidth_11N20SISO_2462_Antl

SEMSE:PULSE]

ALIGN AUTO

05:11:22PM Oct 17, 2017

||enter Freq 2.462000000 GHz Center Freq: 2.462000000 GHz Radio 5td: None Frequency
—— Trig:Free Run Avg|Hold: 111
‘ #IFGain:Low #Atten: 30 dB Radio Device: BTS
Mkr1 2.45702 GHz
Ref Offset 0.7 dB
10dBidiv  Ref 20.00 dBm -9.7192 dBm
og
00 Center Freq||
0.00 ’1 2.462000000 GHz
-10.0
| el M bt
o r«-ﬁwl\«w\w&w bnrllerd
300 ﬂ;f \\
-40.0 /.- \
-60.0
. WW MW
-70.0
Center 2.462 GHz Span 30 MHz CF Step
Res BW 100 kHz #VBW 300 kHz Sweep 2.933ms 3,000000 MHz
Auto Man
Occupied Bandwidth Total Power 8.20 dBm
17.635 MHz Freqoftset
Transmit Freq Error -15.161 kHz OBW Power 99.00 % OHz
x dB Bandwidth 17.61 MHz x dB -6.00 dB

MSG

STATUS




FCC Part 15.247_KDB558074_Test Report

2.0ccupied Bandwidth

Test Mode | Test Channel OBW[MHZz] Limit{MHZz] Verdict
3.Maximum peak conducted output power

Test Mode N:FE‘SLI Power[dBm] Limitf[dBm] | Verdict
11B 2412 8.40 30 PASS
11B 2437 8.53 30 PASS
11B 2462 8.61 30 PASS
11G 2412 8.83 30 PASS
11G 2437 8.77 30 PASS
11G 2462 9.14 30 PASS
11IN20 2412 8.91 30 PASS
11IN20 2437 9.17 30 PASS
11IN20 2462 9.17 30 PASS
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4.Maximum Peak power spectral density

Measured Peak Rower Spectral Limits _

Test Mode [Test Channel (dB?nE;gglltg/Hz) (dBm/3KH2) Verdict
11B 2412 -7.921 8.00 PASS
11B 2437 -7.677 8.00 PASS
11B 2462 -7.519 8.00 PASS
11G 2412 -9.822 8.00 PASS
11G 2437 -9.196 8.00 PASS
11G 2462 -8.701 8.00 PASS
11IN20 2412 -9.654 8.00 PASS
11IN20 2437 -9.024 8.00 PASS
11IN20 2462 -8.862 8.00 PASS




FCC Part 15.247_KDB558074_Test Report

Maximum Peak power spectral density 11B 2412 Antl

Agilent Spectrum Analyzer - Swept SA
I RL RF S0G  AC

ALIGN AUTO

04:23:14PM Oct 17, 2017

Res BW 30 kHz #VBW 100 kHz

[Center Freq 2.412000000 GHz Avg Type: Log-Pwr wacE[2o45g|  Freduency
PNO: Fast —»— T1rig: Free Run Avg[Hold: 10110 TYPE | ik
IFGainLow  #Atten:30 dB ver|P PRFFP
Auto Tune
Ref Offset 1.7 dB Mkr1 2.412 90 GHz
10 dBidiv  Ref 20.00 dBm -7.921 dBm
fLog
Center Freq
100 2.412000000 GHz
0.00
31 StartFreq
00 I - 2.397000000 GHz
_ h I MM\ N
oo '\J \J Stop Freq
2.427000000 GHz
-30.0 ‘/, -’74'1
400 )ﬂ .\L CF Step
3.000000 MHz
Auto Man
-50.0
£00 " ﬂu/ \N " Freq Offset
Nl Mg [LTUASTRY 0Hz
700
Center 2.41200 GHz Span 30.00 MHz
Res BW 30 kHz #VBW 100 kHz Sweep 31.67 ms (1001 pts)
MSG STATUS
Maximum Peak power spectral density 11B 2437 Antl
Agilent Spectrum Analyzer - Swept SA
i RL RF 0@ AC SENSEPULSE ALIGH AUTO 04:25:35PM Oct 17, 2017
ICenter Freq 2.437000000 GHz | Avg Type: Log-Pwr wacE[123456|  Freduency
PNO: Fast ~—»— Trig:Free Run Avg[Hold: 1010 THPE | ik’
IFGainLow  #Atten: 30 dB vET|P PRFF P
Auto Tune
Ref Offset 1.7 dB Mkr1 2.437 90 GHz
10dBidiv  Ref 20.00 dBm -7.677 dBm
JLog
Center Freq
00 2.437000000 GHz
0.00
.1 StartFreq
400 VTIPS R, A Y 2.422000000 GHz
, A /Ww LM mw'\ b
20 V U Stop Freq
2.452000000 GHz
-30.0 ‘/ w
400 fr! [\. CF Step
3.000000 MHz
Auto Man
-50.0
00 b / \ Freq Offset
DAL gl HMWWV 0 Hz
-70.0
Center 2.43700 GHz Span 30.00 MHz

Sweep 31.67 ms (1001 pts)

MSG ISTATUS
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Maximum Peak power spectral density 11B 2462 Antl

Agilent Spectrum Analyzer - Swept SA

1
10.0 .

-300 t bh

i RL RF S0G  AC SENSE:PULSE ALIGH AUTO 04:27:13PM Oct 17, 2017
Icenter Freq 2.462000000 GHz | Avg Type: Log-Pur macE[1gg45g |  Freduency
PNO: Fast —»— T1rig: Free Run Avg|Hold: 1010 TVPE| ek
IFGain:Low #itten: 30 dB ver|P FFEFFP
Auto Tune
Ref Offset 1.7 dB Mkr1 2.462 90 GHz
10dBidiv  Ref 20.00 dBm -7.519 dBm
fLog
Center Freq
80 2.462000000 GHz
0.00
,!1 StartFreq
100 TR . A 2.447000000 GHz
| ATV MG
a0 \} \J " Stop Freq
2.477000000 GHz
300
/ W
400 /J‘ CF Step
3.000000 MHz
Auto Man
-50.0
Y ]|” \ﬂ A Freq Offset
P gl ™ Pl 0Hz
700
Center 2.46200 GHz Span 30.00 MHz
Res BW 30 kHz #VBW 100 kHz Sweep 31.67 ms (1001 pts)
MSG STATUS
Maximum Peak power spectral density 11G 2412 Antl
Agilent Spectrum Analyzer - Swept SA
i RL RF 0@ AC SENSEPULSE ALIGH AUTO 04:20:48PM Oct 17, 2017
ICenter Freq 2.412000000 GHz | Avg Type: Log-Pur waE[lo345g |  Freduency
PNO: Fast ~—»— Trig:Free Run Avg|Hold: 1010 THPE|M bl
IFGain:Low  #Atten: 30 dB veT|P FEFFP
Auto Tune
Ref Offset 1.7 dB Mkr1 2.411 37 GHz
10dBidlv  Ref 20.00 dBm -9.822 dBm
JLog
Center Freq
0.0 2.412000000 GHz
0.00
StartFreq

2.397000000 GHz|

StopFreq

2.427000000 GHz|

-40.0 H‘I VL[\‘
-50.0 1

CF Step
3.000000 MHz

Auto Man

Freq Offset|
0Hz

700
Center 2.41200 GHz Span 30.00 MHz
Res BW 30 kHz #VBW 100 kHz Sweep 31.67 ms (1001 pts)

MSG ISTATUS
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Maximum Peak power spectral density 11G_2437_Antl

Agilent Spectrum Analyzer - Swept SA

i RL RF S0G  AC SENSE:PULSE ALIGH AUTO 04:32:01PM Oct 17, 2017
Icenter Freq 2.437000000 GHz | Avg Type: Log-Pur macE[1gg45g |  Freduency
PNO: Fast —»— T1rig: Free Run Avg|Hold: 1010 TVPE| ek
IFGain:Low #Atten: 30 dB verP PPPPP
Auto Tune
Ref Offset 1.7 dB Mkr1 2.438 89 GHz
10 dBidiv  Ref 20.00 dBm -9.196 dBm
fLog
Center Freq
0o 2.437000000 GHz
0.00
’1 StartFreq
400 Mﬂ \"WMW JW*W]W\ U‘N‘l WWMW 2.422000000 GHz
=0 Stop Freq
2.452000000 GHz
-30.0
400 \\ CF Step
3.000000 MHz
Auto Man
L Freq Offset
-60.0 +
0 Hz
700
Center 2.43700 GHz Span 30.00 MHz
Res BW 30 kHz #VBW 100 kHz Sweep 31.67 ms (1001 pts)
MSG STATUS
Maximum Peak power spectral density 11G_ 2462 Antl
Agilent Spectrum Analyzer - Swept SA
i RL RF 0@ AC SENSEPULSE ALIGH AUTO 04:33:47PM Oct 17, 2017
ICenter Freq 2.462000000 GHz | Avg Type: Log-Pwr WacE[ p3455|  Frequency
PNO: Fast ~—»— Trig:Free Run Avg|Hold: 1010 THPE|M bl
IFGain:Low  #Atten: 30 dB veT|P FEFFP
Auto Tune
Ref Offset 1.7 dB MKkr1 2.455 37 GHz
10dBidlv  Ref 20.00 dBm -8.701 dBm
JLog
Center Freq
08 2.462000000 GHz
0.00
1 StartFreq

| b ———

, i ]q\
-300

2.447000000 GHz|

StopFreq

2.477000000 GHz|

-40.0 KF -\
500

CF Step
3.000000 MHz

Auto Man

 frheaihd Vabniig)

Freq Offset|
0Hz

700
Center 2.46200 GHz Span 30.00 MHz
Res BW 30 kHz #VBW 100 kHz Sweep 31.67 ms (1001 pts)

MSG ISTATUS
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Agilent Spectrum Analyzer - Swept SA

Maximum Peak power spectral density 11N20 2412 Antl

i RL RF S0G  AC SENSE:PULSE ALIGH AUTO 04:36:32PM Oct 17, 2017
ICenter Freq 2.412000000 GHz | Avg Type: Log-Pur wece[[2za5¢6|  Frequency
PNO: Fast —— 11ig:Free Run Avg|Hold: 1010 TVPE| ek
IFGainLow  #Atten:30 dB ver|P PRFFP
Auto Tune
Ref Offset 1.7 dB Mkr1 2.412 63 GHz
10dBidiv  Ref 20.00 dBm -9.654 dBm
fLog
Center Freq
80 2.412000000 GHz
Q.00
1 StartFreq
00 WIPMM"{\W ’ HWWNULW 2.397000000 GHz
0 Stop Freq
‘r 2.427000000 GHz
-300 u”
400 /jj \W CF Step
3.000000 MHz
Auto Man
-A0.0
0 \w Freq Offset
0 Hz
700
Center 2.41200 GHz Span 30.00 MHz
Res BW 30 kHz #VBW 100 kHz Sweep 31.67 ms (1001 pts)
MSG STATUS
Maximum Peak power spectral density_11N20 _2437_Antl
Agilent Spectrum Analyzer - Swept SA
i RL RF 0@ AC SENSEPULSE ALIGH AUTO 04:40:16PM Oct 17, 2017
[center Freq 2.437000000 GHz | Avg Type: Log-Pwr W[z a5g|  Freduency
PNO: Fast ~—»— Trig:Free Run Avg|Hold: 1010 THPE|M bl
IFGainLow  #Atten:30 dB vET|P PRFF P
Auto Tune
Ref Offset 1.7 dB Mkr1 2.437 63 GHz
10dBidlv  Ref 20.00 dBm -9.024 dBm
JLog
Center Freq
00 2.437000000 GHz
Q.00
’1 StartFreq
-100 W})\I‘W ! WMWW 2.422000000 GHz
0 Stop Freq
J‘ 2.452000000 GHz
-300 it
400 /J‘ \l\ CF Step
3.000000 MHz
Auto Man
-500 MrIJ
0D MMN“ \”N)WMM&% Freq Offset
' 0 Hz
-70.0
Center 2.43700 GHz Span 30.00 MHz

Res BW 30 kHz

#VBW 100 kHz

Sweep 31.67 ms (1001 pts)

MSG

ISTATUS




FCC Part 15.247 KDB558074 Test Report

Maximum Peak power spectral density 11N20 2462 Antl

Agilent Spectrum Analyzer - Swept SA

ICe

0.0

RL RF S0G  AC SENSE:PULSE 04:42:08PM Oct 17, 2017
nter Freq 2.462000000 GHz | Avg Type: Log-Pwr TRACE[1/2345 6 Frequency
PNO: Fast —»— T1rig: Free Run TPE |1V Wb
IFGain:Low #Atten: 30 dB ver|F FEPFP
Ref Offset 1.7 dB Mkr1 2.462 63 GHZ Auto Tune
10 dBidiv  Ref 20.00 dBm -8.862 dBm
fLog
Center Freq
100 2.462000000 GHz
0.00
StartFreq
100 VMM&WW 2.447000000 GHz
-200 W
Stop Freq
rF 2477000000 GHz
-30.0 fil
-40.0 JIH \\\ CF Step
3.000000 MHz
Auto Man
-50.0
500 Wﬂwﬁw \J‘WWM FreqOffset
0 Hz

Center 2.46200 GHz
Res BW 30 kHz

#VBW 100 kHz

Sweep 31.67 ms (1001 pts)

Span 30.00 MHz

MSG
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5.Band-edge for RF Conducted Emissions

Test Test Ant Carrier Max. Spurious Level Limit Verdict
Mode Channel Power[dBm] [dBm] [dBm]

11B 2412 Antl -2.826 -56.057 -22.83 PASS

11B 2462 Antl -2.297 -55.109 -22.3 PASS
11G 2412 Antl -6.937 -52.799 -26.94 PASS
11G 2462 Antl -6.300 -51.381 -26.3 PASS
11IN20 2412 Antl -6.731 -53.460 -26.73 PASS
11IN20 2462 Antl -6.512 -52.646 -26.51 PASS
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Band-edge for RF Conducted Emissions_11B 2412 Antl

Agilent Spectrum Analyzer - Swept SA
| RL RF S0G  AC SEMSEPULEE] ALIGN AUTO 042322 M Oct 17, 2017

[Center Freq 2.400000000 GHz #Avg Type: RMS mactllgggss)  Creauency
PNO: Fast —— 11ig:Free Run Avg|Hold: 1010 TYPE| M ekt

IFGain:Low #Atten: 30 dB wEfPFPPRFP

Auto Tune
Ref Offset 1.7 dB Mkr4 2.362 925 0 GHz

10 gBIdiv Ref 20.00 dBm -56.057 dBm

0.0 1 Center Freq
0.00 2.400000000 GHz
-10.0 NMWUMW
20 f = StartFreq
300 f \ 2.350000000 GHz
-40.0 4 \ —

500 4 3 I
R MW MUMMM StopFreq

2.450000000 GHz
-70.0

Center 2.40000 GHz Span 100.0 MHz CF Step
Res BW 100 kHz #VBW 300 kHz Sweep 9.600 ms (8001 pts) 10.000000 MHz
MKR MODE| TRC| SCL! R Y FUNCTION FUNCTION WIDTH FUMCTIONVALUE & M Man

1 KA 24105000 GHz -2.826 dBm

)l N | | f|  24000000GHz|  57.913 dBm|
[ N [Ff] 2.390 000 0 GHz 57.978 dBm Freq Offset
| f] 23629250 GHz] 56,057 dBm 0 Hz

I B

= 0OWo~Nat W

N

STATUS

=
0w
[n]

Band-edge for RF Conducted Emissions_11B_2462_Antl

Agilent Spectrum Analyzer - Swept SA

i RL RF 0@ AC SENSEPULSE ALIGH AUTO 04:27:21PM Oct 17, 2017
Icenter Freq 2.483500000 GHz | #Avg Type: RMS macE[ioa456|  Freduency
PNO: Fast ~—»— Trig:Free Run Avg|Hold: 10M0 TYPE | M bttt
IFGainilow  #Atten: 30 dB oerfP PPPPP
ot Offeet 17 dB Mkrd 2.488 862 5 GHZ|| ~ AutoTune
10 dBidiv Ref 20.00 dBm -55.109 dBm
100 i Center Freq
0.00 2483500000 GHz
0o e
200 nl'yu V\\h 0 gE
Y StartFreq
<00 ] \ 2433500000 GHz
-40.0
-50.0 K H v 4 3
Emmw \ TV O W PO - Stop Freq
2533500000 GHz
-70.0
Center 2.48350 GHz Span 100.0 MHz CF Step
Res BW 100 kHz #VBW 300 kHz Sweep 9.600 ms (8001 pts) 10.000000 MHz
MKR MODE| TRC) SCL ® ks FUNCTION FUNCTION WIDTH FUNCTION V&LUE m Man
1 NN 2.460 500 0 GHz 2297dBm| | ]
)X N | [F|] = 24835000GHz| £0216dBm| | [ |
[ N | [F] 2,500 000 0 GHz 60218dBm| | ] Freq Offset
N [f] 2.4888625 GHz 66109dBm| | 000 000000 0 Hz
I N R A
I A R R R
I A R R R
- ]
I O R A
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Band-edge for RF Conducted Emissions_11G 2412 Antl

Agilent Spectrum Analyzer - Swept SA

| RL RF S0G  AC SEMSEPULEE] ALIGN AUTO 04:28:55PM Oct 17, 2017

ICenter Freq 2.400000000 GHz #Avg Type: RMS w2045 |  Freduency
PNO: Fast —— 11ig:Free Run Avg|Hold: 1010 TYPE| M ekt
IFGain:Low  #Atten: 30 dB perfP PRFF P
o Offect 17 B MKrd 2.383 275 0 GHZ||  AutoTune
10 dBlaiv Ref 20.00 dBm -52.799 dBm
og
100 Center Freq
0.0 1 2400000000 GHz
-10.0 Mmﬁvmm
200 I
. \l 2684 dbin StartFreq
00 f 1 2350000000 GHz
-40.0 4 f 1
£0.0 . 3
O T D T Stop Freq
2.450000000 GHz
-70.0
Center 2.40000 GHz Span 100.0 MHz CF Step
Res BW 100 kHz #VBW 300 kHz Sweep 9.600 ms (8001 pts) 10.000000 MHz
MKR MODE| TRC| SCL! R Y FUNCTION FUNCTION WIDTH FUMCTIONVALUE & M Man
1 KA 2,409 500 0 GHz $.937 dBm I
) N || ]
3 2.390 000 0 GHz 55932 dBm ] Freq Offset
N 23832750 GHz 52,799 dBm ] 0Hz
5 - ] ]
6 ] ]
7 ] ]
8 ] ]
9 I ]
10 ] ]
& ! ! ! 1 [ |
4 >
MSG STATUS
Band-edge for RF Conducted Emissions_11G_2462_Antl
Agilent Spectrum Analyzer - Swept SA
i RL RF 0@ AC SENSEPULSE ALIGH AUTO 04:33:54 PM Oct 17, 2017 F
ICenter Freq 2.483500000 GHz | #Avg Type: RMS TRACE[T 2345 6 requency
PNO: Fast ~—»— Trig:Free Run Avg|Hold: 1010 TYPE|M ol
IFGainlow  #Atten:30 dB perfP PRFF P
ot Offeet 17 dB Mkrd 2.483 612 5 GHZ|| ~ AutoTune
10 gsrdiu Ref 20.00 dBm -51.381 dBm
100 Center Freq
0o 1 2.483500000 GHz
0.0 mlrw«
-20.0 l
y \‘ -28.30 B StartFreq
<00 [ \ 2.433500000 GHz
-40.0 ,‘ 4
00 M ’ - 8
0.0 o] Lo bbbt sbaatoptioso StopFreq
2533500000 GHz
-70.0
Center 2.48350 GHz Span 100.0 MHz CF Step
Res BW 100 kHz #VBW 300 kHz Sweep 9.600 ms (8001 pts) 10.000000 MHz
MKR MODE| TRC) SCL! ® he FUMNCTION FUNCTION WIDTH FUMCTIONVaLUE m Man
M N | [f]  24555000GHz[  -5.300 dBm| ]
)Y N[ [f|  24835000GHz| 51.386 dBm| ]
| N[ [f] 25000000 GHz 55877 dBm I Freq Offset
N O [f] 24835125 GHz 51.331dBm ] 0Hz
- ] ]
I ]
I ]
] ]
- ] ]
I ]
|
3 T S S W

MSG STATUS
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Band-edge for RF Conducted Emissions_11N20 2412 Antl

Agilent Spectrum Analyzer - Swept SA

RF S0G  AC ALIGN AUTO 04:36:30 M Oct 17, 2017

[Center Freq 2.400000000 GHz #Aug Type: RMS mace[{zg455|  Freduency
PNO: Fast —— 11ig:Free Run Avg|Hold: 1010 TYPE| M ekt
IFGainlow  #Atten:30 dB perfP PRFF P
o Offect 17 B MKkrd 2.389 937 5 GHZ||  AutoTune
10 dBidiv__Ref 20.00 dBm -53.460 dBm
og
100 Center Freq
0.00 1 2.400000000 GHz
-10.0 Jhlp g h
200 Pt
ff l‘ 42673 dBim StartFreq
00 f \ 2350000000 GHz
-40.0
00 w? \
0.0 et A A i Stop Freq
2.450000000 GHz
-70.0
Center 2.40000 GHz Span 100.0 MHz CF Step
Res BW 100 kHz #VBW 300 kHz Sweep 9.600 ms (8001 pts) 10.000000 MHz
MKR MODE| TRC| SCL! R Y FUNCTION FUNCTION WIDTH FUMCTIONVALUE & M Man
@l N[ [f[  24091260CGHz[  6731dBm]| I
)l N || I
£l N | 1 Freq Offset
N I 0 Hz
s ] I
8 I 1
7 I 1
8 I 1
9 ] I
10 I 1
& ! ! ! 1 [ |
4 >
MSG STATUS
Band-edge for RF Conducted Emissions_11N20 _2462_Antl
Agilent Spectrum Analyzer - Swept SA
i RL RF 0@ AC SENSEPULSE ALIGH AUTO 04:42:16PM Oct 17, 2017 F
Icenter Freq 2.483500000 GHz | #Avg Type: RMS TRACE[15345 & requency
PNO: Fast ~—»— Trig:Free Run Avg|Hold: 1010 TYPE|M ol
IFGainilow  #Atten: 30 dB oerfP PPPPP
o Offeet 17 dB Mkrd 2.491 700 0 GHZ|[ ~ AutoTune
0 Biai_Ref 20.00 dBm -52.646 dBm
100 CenterFreq
0.0 \f 2483500000 GHz
7100 (TP R T 1 PRI ATy
A
-20.0
JJ K\ -26.51 b StartFreq
<00 ] i 2.433500000 GHz
-40.0
4
500 W % 2 i 3
0 MMWMWM StopFreq
' 2533500000 GHz
-70.0
Center 2.48350 GHz Span 100.0 MHz CF Step
Res BW 100 kHz #VBW 300 kHz Sweep 9.600 ms (8001 pts) 10.000000 MHz
MKR MODE| TRC) SCL! ® he FUMNCTION FUNCTION WIDTH FUMCTIONVaLUE m Man
@ N | [f[  24591250GHz[ 6512 dBm|
2 NEEEE 24635000 GHz
[ N[ [Ff] 2,500 000 0 GHz Freq Offset
PN [f] 24917000 GHz 0Hz
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6.RF Conducted Spurious Emissions

e |cramr| 2ot |Se | Seprre| FEAT | M lorem Love | G | verde
11B 2412 Antl 30 10000 100 300 -2.898 | -55.010 22.<8-98 PASS
11B 2412 Antl | 10000 26000 100 300 -2.898 | -49.327 22.<8-98 PASS
11B 2437 Antl 30 10000 100 300 -2.522 -54.879 22.<5_22 PASS
11B 2437 Antl | 10000 26000 100 300 -2.522 -49.195 22_<5'22 PASS
11B 2462 Antl 30 10000 100 300 -2.366 | -55.034 22.<3:66 PASS
11B 2462 Antl | 10000 26000 100 300 -2.366 | -49.669 22.<3:66 PASS
11G 2412 Antl 30 10000 100 300 -6.934 | -55.285 26.<9-3 4 PASS
11G 2412 Antl | 10000 26000 100 300 -6.934 | -50.141 26.<£;3 4 PASS
11G 2437 Antl 30 10000 100 300 -6.773 | -55.192 26.<7-73 PASS
11G 2437 Antl | 10000 | 26000 100 300 -6.773 | -49.323 26.<7-73 PASS
11G 2462 Antl 30 10000 100 300 -6.367 -55.181 26.<3:67 PASS
11G 2462 Antl | 10000 | 26000 100 300 -6.367 | -49.570 26.<3-67 PASS
11N20 2412 Antl 30 10000 100 300 -6.804 | -55.517 26.<8-04 PASS
11N20 2412 Antl | 10000 26000 100 300 -6.804 | -49.490 > 6.<8-0 4 PASS
11N20 2437 Antl 30 10000 100 300 -6.264 | -54.996 5 6.<2-6 4 PASS
11N20 2437 Antl | 10000 26000 100 300 -6.264 | -49.587 > 6<2 64 PASS
11N20 2462 Antl 30 10000 100 300 -6.236 | -55.185 26.<2-36 PASS
11N20 2462 Antl | 10000 | 26000 100 300 -6.236 | -49.927 26.<2-36 PASS
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RF Conducted Spurious Emissions_11B 2412 Antl

Agilent Spectrum Analyzer - Swept SA

i RL RF 0@ AC SEMEEPULSE ALIGHN AUTO 04:22:29PM Oct 17, 2017
|ICenter Freq 2.412000000 GHz #Avg Type: RMS TRACE[12345 6 Frequency
PNO: Fast —»— Trig:Free Run Avg|Held: 10110 TYPE| M ke
IFGain:Low  #Atten: 30 dB pETF PRPEF
Ref Offset 1.7 4B Mkr1 2.410 505 GHZ Auto Tune
10 dBidiv ~ Ref 20.00 dBm -2.898 dBm
Log
Center Freq
100 2.412000000 GHz
0.00 ’1
M M% StartFreq
100 M/m'u U‘hm 2.392000000 GHz
<00 ' 22,0 dbn Stop Freq
JV \ﬂ‘ 2.432000000 GHz
-300
-40.0 \ CF Step
' 4.000000 MHz
Auto Man
-500
500 WM Freq Offset
0Hz
-70.0
Center 2.41200 GHz Span 40.00 MHz

Res BW 100 kHz

#VBW 300 kHz

Sweep 4.267 ms (8001 pts)

M3G

Agilent Spectrum Analyzer - Swept SA
i RL RF S0Q  AC

STATUS

ALIGN AUTO

04123139 M OCt 17, 2017

[Center Freq 5.015000000 GHz | #Avg Type: RMS mack[lz3456|  Frequency
PNO: Fast —»— Trig:Free Run Avg|Held: 4110 THPE | Wi
IFGain:Low #atten: 30 dB petlP FRPRP
Auto Tune
Ref Offset 1.7 dB Mkr2 2.994 8 GHz
10 dBidiv  Ref 20.00 dBm -55.010 dBm
Log
Center Freq
08 5.015000000 GHz
0.00
StartFreq
00 30.000000 MHz
200 -22.50 dBm| Stop Freq
10.000000000 GHz
-30.0
400 CF Step
997.000000 MHz
Auto Man
-50.0 2
500 Freq Offset
0 Hz
70,0
Start 30 MHz Stop 10.000 GHz
Res BW 100 kHz #VBW 300 kHz Sweep 953.1 ms (8001 pts)

M3G

STATUS




Agilent Spectrum Analyzer - Swept SA

i RL RF S0&  AC SEMSE:PULSE ALIGN AUTO 04:23:48PM Oct 17, 2017
|ICenter Freq 18.000000000 GHz #Avg Type: RMS TRaCE[12345 6 Frequency
PNO: Fast —»— T1rig: Free Run Avg[Held: 2110 THPE |1 Wil
IFGain:Low #Atten: 30 dB petP PRPEF
Auto Tune
Ref Offset 1.7 dB Mkr1 25.666 GHz
10 dBidiv ~ Ref 20.00 dBm -49.327 dBm
Log
Center Freq
o8 18,000000000 GHz
0.oo
StartFreq
00 10.000000000 GHz
0 22,80 dBin] Stop Freq
26.000000000 GHz
-30.0
400 CF Step
1,600000000 GHz
Auto Man
-A0.0
00 Freq Offset
0 Hz
-F0.0
Start 10.000 GHz Stop 26.000 GHz
Res BW 100 kHz #VBW 300 kHz Sweep 1.530 s (8001 pts)
MSG STATUS

RF Conducted Spurious Emissions_11B 2437_Antl

Agilent Spectrum Analyzer - Swept SA

il RL RF S0&  AC SEMSEPULSE ALIGN AUTO 04:25:42PM Oct 17, 2017
ICenter Freq 2.437000000 GHz #Avg Type: RMS TRACE[12345 6 Frequency
PHO: Fast —»~ 1rig:Free Run Avg|Held: 1010 TYPE |I¥] tiihihinh
IFGain:Low #Atten: 30 dB DeTfP PPPPEP
Rof Offset 1.7 dB Mkr1 2.435 495 GHz Auto Tune
10 dBidiv  Ref 20.00 dBm -2.522 dBm
fLog
Center Freq
100 2.437000000 GHz
0.00 ’1
M StartFreq
-10.0 o 2.417000000 GHz
=200 V}/\]
-22.52 dBm)| Stop Freq
2.457000000 GHz
-30.0
-40.0 \ CF Step
4.000000 MHz
Auto Man
-50.0
00 WW Wf MMM Freq Offset
0Hz

-f00

Center 2.43700 GHz
Res BW 100 kHz

#VBW 300 kHz

Span 40.00 MHz

Sweep 4.267 ms (8001 pts)

MSG

ISTATUS




Agilent Spectrum Analyzer - Swept SA

i RL RF So0%  AC SEMSEPULSE ALIGN AUTO 04:25:53PM Oct 17, 2017
[Center Freq 5.015000000 GHz #Avg Type: RMS mactl 23455 |  Freauency
PHO: Fast —— 11ig:Free Run Avg[Held: 4110 TPE 1M Wi
IFGainLow  ®Atten:30 dB oerfP PR FFP
Mkr2 2.931 3 GHZ Auto Tune
Ref Offset 1.7 dB
10dBidiv  Ref 20,00 dBm -54.879 dBm
fLog
CenterFreq
00 5.015000000 GHz
Q0o 1
StartFreq
100 30.000000 MHz
=200
-22.52 dBm| Stop Freq
10.000000000 GHz
=300
00 CF Step
997.000000 MHz
Auto Man
-50.0 2
00 Freq Offset
0Hz
-70.0
Start 30 MHz Stop 10.000 GHz
Res BW 100 kHz #VBW 300 kHz Sweep 953.1 ms (8001 pts)
MSG STATUS
Agilent Spectrum Analyzer - Swept SA
i RL RF S0%  AC SEMSEPULSE ALIGN AUTO 04:26:03PM Oct 17, 2017 F
[Center Freq 18.000000000 GHz \ #Avg Type: RMS TRACE[T 2345 6 requency
PNO: Fast —— 11ig: Free Run Avg|Held: 2110 TYPE| M Wk
IFGainlow  ®Atten:30 dB verfP PP PPP
Mkr1 25.076 GHz Auto Tune
Ref Offset 1.7 dB
10 dBidiv  Ref 20,00 dBm -49.195 dBm
fLog
Center Freq
0.0 18.000000000 GHz
Q0o
StartFreq
100 10.000000000 GHz
-0 ~Z2.52 don Stop Freq
26.000000000 GHz
=300
400 CF Step
1 1,600000000 GHz
. Auto Man
-50.0 i
mWW Freq Offset
0Hz
-70.0

Start 10.000 GHz
Res BW 100 kHz

Stop 26.000 GHz
#VBW 300 kHz

Sweep 1.530 s (3001 pts)

MSG

ISTATUS
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RF Conducted Spurious Emissions_11B 2462_Antl

Agilent Spectrum Analyzer - Swept SA

i RL RF S0&  AC SEMSE:PULSE ALIGN AUTO 04:27:28PM Oct 17, 2017
Icenter Freq 2.462000000 GHz #Bvg Type: RMS macE[123455| | reduency
PNO: Fast —»— T1rig: Free Run Avg|Hoeld: 1010 TYPE| I bt
IFGain:Low #Atten: 30 dB verfP PPPPP
ot Ofeet 17 B MKr1 2.460 500 GHzZ Auto Tune
10 dBidiv  Ref 20.00 dBm -2.366 dBm
Log
Center Freq
o 2.462000000 GHz
0.0o .‘1
M StartFreq
. 2.442000000 GHz
10.0 MJVVW
it RZKHEEL | Stop Freq
’)/ 2.482000000 GHz
-30.0
400 / \ CF Step
' 4.000000 MHz
Auto Man
-50.0
0 MWWW‘J WJ\WWW Freq Offset
' 0Hz
-70.0
Center 2.46200 GHz Span 40.00 MHz
Res BW 100 kHz #VBW 300 kHz Sweep 4.267 ms (8001 pts)

MSG

Agilent Spectrum Analyzer - Swept SA

STATUS

il RL RF S0G AC SEMNSE:PULSE ALIGN AUTO 04:27:38PM Oct 17, 2017
|[Center Freq 5.015000000 GHz | #Avg Type: RMS wace[l2345¢6| Treduency
PHO: Fast —»~ 1rig:Free Run Avg|Held: 4110 TYPE |I¥] tiihihinh
IFGain:Low #Atten: 30 dB DeTfP PPPPEP
Auto Tune
Ref Offset 1.7 dB Mkr2 3.125 7 GHz
10 dBidiv  Ref 20.00 dBm -55.034 dBm
fLog
Center Freq
00 5015000000 GHz
1
0.no
StartFreq
400 30.000000 MHz
0 REHEET | Stop Freq
10.000000000 GHz
-30.0
-40.0 CF Step
997.000000 MHz
Auto Man
Freq Offset
0Hz
-70.0
Start 30 MHz Stop 10.000 GHz

Res BW 100 kHz

#VBW 300 kHz

Sweep 953.1 ms (8001 pts)

MSG

ISTATUS
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Agilent Spectrum Analyzer - Swept SA
|l RL RF S0G  AC SEMSEPULSE] ALIGN AUTO 04:27:47 PM Oct 17, 2017

ICenter Freq 18.000000000 GHz | #Avg Type: RMS macE[l23456|  Frequency
PNO: Fast —»— T1rig: Free Run Avg[Held: 2110 THPE |14 Wbt
IFGainlow  #Atten:30 dB perfP PP PP
Auto Tune
Ref Offset 1.7 dB Mkr1 25.508 GHz
10 dBidiv ~ Ref 20.00 dBm -49.669 dBm
Log
Center Freq
oo 18.000000000 GHz
0.oo
startFreq
100 10.000000000 GHz
o T2 domf Stop Freq
26.000000000 GHz
-30.0
400 CF Step
1,600000000 GHz
.1 Auto Man
-A0.0
0 Hz
-F0.0
Start 10.000 GHz Stop 26.000 GHz
Res BW 100 kHz #VBW 300 kHz Sweep 1.530 s (8001 pts)
MSG STATUS
RF Conducted Spurious Emissions_11G_ 2412 Antl
Agilent Spectrum Analyzer - Swept SA
il RL RF S0G AC SEMNSE:PULSE ALIGH AUTO 04:30:02 PM Oct 17, 2017 F
ICenter Freq 2.412000000 GHz | #Avg Type: RMS TAE2345 6 requency
PHO: Fast —»~ 1rig:Free Run Avg|Hold: 1010 THPE |IM bt
IFGain:Low  #Atten: 30 dB pETfP P PPFFR
Auto Tune
Ref Offset 1.7 dB Mkr1 2.409 505 GHz
10 dBidiv ~ Ref 20.00 dBm -6.934 dBm
fLog
Center Freq
oo 2.412000000 GHz
[on 1
¢ StartFreq
100 Jm«wmm@am WWMMMMMW\ 2.392000000 GHz
20 ﬂ \ Stop Freq
4 Y -65395nd| 2 432000000 GHz
-30.0 L }
400 /4 \ CF Step
4.000000 MHz
n / \\ pute Man
500 W i WW" |W
10 Moo Freq Offset
0Hz
=700
Center 2.41200 GHz Span 40.00 MHz
Res BW 100 kHz #VBW 300 kHz Sweep 4.267 ms (8001 pts)

MSG ISTATUS
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Agilent Spectrum Analyzer - Swept SA

i RL RF So0%  AC SEMSEPULSE ALIGN AUTO 04:30:13PM Oct 17, 2017 F
[Center Freq 5.015000000 GHz | #Avg Type: RMS TRACE[1234 5 6 requency
PHO: Fast —— 11ig:Free Run Avg[Held: 4110 TPE 1M Wi
IFGainLow  ®Atten:30 dB oerfP PR FFP
Auto Tune
Ref Offset 1.7 dB Mkr2 2.667 1 GHz
10dBidiv  Ref 20,00 dBm -55.285 dBm
fLog
CenterFreq
00 5.015000000 GHz
Q0o
StartFreq
100 30.000000 MHz
00 Stop Freq
2693 45} | 10000000000 GHz
=300
400 CF Step
997.000000 MHz
Auto Man
Freq Offset
0Hz
-70.0
Start 30 MHz Stop 10.000 GHz
Res BW 100 kHz #VBW 300 kHz Sweep 953.1 ms (8001 pts)

MSG

Agilent Spectrum Analyzer - Swept SA
I RL RF SO AC

STATUS

ALIGN AUTD

04:30:23PM Oct 17, 2017

[center Freq 18.000000000 GHz #Avg Type: RMS weck[l23455|  Frequency
PNO: Fast —— 11ig: Free Run Avg|Held: 2110 TYPE| M Wk
IFGainlow  #Atten:30 dB perfP PRPP P
Auto Tune
Ref Offset 1.7 dB Mkr1 25.746 GHz
10 dBidiv ~ Ref 20.00 dBm -50.141 dBm
fLog
CenterFreq
100 18.000000000 GHz
0.00
StartFreq
00 10.000000000 GHz
e Stop Freq
55 5| 26,000000000 GHz
300
-400 CF Step
' 1.600000000 GHz
Auto Man
500
0 Freq Offset
0Hz
700
Start 10.000 GHz Stop 26.000 GHz
Res BW 100 kHz #VBW 300 kHz Sweep 1.530 s (8001 pts)
MEG STATUS
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RF Conducted Spurious Emissions_11G_2437_Antl

Agilent Spectrum Analyzer - Swept SA

i RL RF S0&  AC SEMSE:PULSE ALIGN AUTO 04:32:08PM Oct 17, 2017
ICenter Freq 2.437000000 GHz #Avg Type: RMS TRACE[12345 6 Frequency
PNO: Fast —»— T1rig: Free Run Avg|Held: 1010 THPE |1 Wil
IFGain:Low #Atten: 30 dB perfP PPPPEP
Ref Offset 1.7 dB MKr1 2.432 400 GHz Auto Tune
10 dBidiv ~ Ref 20.00 dBm -8.773 dBm
Log
Center Freq
0.0 2.437000000 GHz
0.oo

1
e

X ™
100 hid. |k il ki

=200

\ 26,77 dBim

-30.0 /
-40.0

StartFreq
2.417000000 GHz,

Stop Freq
2.457000000 GHz

CF Step
4.000000 MHz,

\‘ Auto Man

<o WW‘

600

WMMW\.

-f00

Freq Offset
0Hz

Center 2.43700 GHz

Res BW 100 kHz #VBW 300 kHz

Span 40.00 MHz
Sweep 4.267 ms (8001 pts)

MSG

Agilent Spectrum Analyzer - Swept SA
i RL RF S0&  AC

STATUS

ALIGN AUTO 04:32:19PM Oct 17, 2017

|[Center Freq 5.015000000 GHz | #Avg Type: RMS wace[l2345¢6|  Freduency
PHO: Fast —»~ 1rig:Free Run Avg|Held: 4110 TYPE |I¥] tiihihinh
IFGain:Low #Atten: 30 dB pETF PRPPP
Rof Offset 1.7 dB Mkr2 3.160 6 GHz Auto Tune
10 dBidiv  Ref 20.00 dBm -55.192 dBm
fLog
Center Freq
100 5015000000 GHz
0.no
1 StartFreq
400 30.000000 MHz
0 Stop Freq
25775 | 10,000000000 GHz
-30.0
-40.0 CF Step
997.000000 MHz
Auto Man
Freq Offset
0Hz

-f00

Start 30 MHz

Res BW 100 kHz #VBW 300 kHz

Stop 10.000 GHz

Sweep 953.1 ms (8001 pts)

MSG

ISTATUS
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Agilent Spectrum Analyzer - Swept SA
|l RL RF S0G  AC SEMSEPULSE] ALIGN AUTO 04:32:28PM Oct 17, 2017

ICenter Freq 18.000000000 GHz \ #Avg Type: RMS macE[l23456|  Frequency
PNO: Fast —— 11ig:Free Run Avg|Hold: 2110 TYPE| I bt
IFGain:Low  #Atten: 30 dB perfP PP PP
Auto Tune
Ref Offset 1.7 dB Mkr1 25.648 GHz
10 dBidiv  Ref 20.00 dBm -49.323 dBm
Log
Center Freq
oo 18.000000000 GHz
0.oo
startFreq
100 10.000000000 GHz
0 Stop Freq
2577 d8nd| 96.000000000 GHz
-30.0
400 CF Step
1|| 1:600000000 GHz
’ Auto Man
-A0.0 A
0 Hz
-F0.0
Start 10.000 GHz Stop 26.000 GHz
Res BW 100 kHz #VBW 300 kHz Sweep 1.530 s (8001 pts)
MSG STATUS
RF Conducted Spurious Emissions_11G_2462_Antl
Agilent Spectrum Analyzer - Swept SA
i RL RF S0G AC SEMNSE:PULSE ALIGH AUTO 04:34:01 PM Oct 17, 2017
ICenter Freq 2.462000000 GHz \ #Avg Type: RMS wace[l2345¢6|  Freduency
PHO: Fast —»~ 1rig:Free Run Avg|Hold: 1010 THPE |IM bt
IFGainlow  BAtten: 30 dB pETfP P PPFFR
Auto Tune
Ref Offset 1.7 dB Mkr1 2.459 500 GHz
10 dBidiv  Ref 20.00 dBm -6.367 dBm
fLog
Center Freq
oo 2.462000000 GHz
[on 1
¢ StartFreq
100 Jﬁ“‘“"’“ﬁ‘m\” el | e \ 2.442000000 GHz
20 J \ Stop Freq
/ Y 2B 2 482000000 GHz
-30.0
400 / \l CF Step
' 4,000000 MHz
Auto Man
a0 Freq Offset
0Hz
=700
Center 2.46200 GHz Span 40.00 MHz
Res BW 100 kHz #VBW 300 kHz Sweep 4.267 ms (8001 pts)

MSG ISTATUS




Agilent Spectrum Analyzer - Swept SA

i RL RF 0@ AC SENSEPULSE ALIGN AUTO 04:34:12PM Oct 17, 2017
[Center Freq 5.015000000 GHz #Avg Type: RMS mact[[23450|  [reduency
PHO: Fast —— 11ig:Free Run Avg[Held: 4110 TPE 1M Wi
IFGaindow  #Atten: 30 dB perfP PPPPP
Mkr2 3.576 8 GHZ Auto Tune
Ref Offset 1.7 dB
10dBidiv  Ref 20,00 dBm -55.181 dBm
fLog
Center Freq
o 5.015000000 GHz
Q0o
StartFreq
100 30.000000 MHz
=200
Stop Freq
23781 10.000000000 GHz
=300
400 CF Step
997.000000 MHz
Auto Man
Freq Offset
0Hz
-70.0
Start 30 MHz Stop 10.000 GHz

Res BW 100 kHz

#VBW 300 kHz

Sweep 953.1 ms (8001 pts)

MSG

Agilent Spectrum Analyzer - Swept SA
I RL RF SO AC

STATUS

ALIGN AUTD

043422 PM Oct 17, 2017

[center Freq 18.000000000 GHz | . #Avg Type: RMS weck[l23455|  Frequency
PNO: Fast —— 11ig: Free Run Avg|Held: 2110 TYPE| M Wk
IFGain:Low  #Atten: 30 dB perfP PRPP P
et Offset 1.7 dB Mkr1 25.124 GHz Auto Tune
10 dBidiv  Ref 20.00 dBm -49.570 dBm
fLog
Center Freq
100 18,000000000 GHz
Q0o
StartFreq
100 10.000000000 GHz
e Stop Freq
2579 26,000000000 GHz
=300
-400 CF Step
1,600000000 GHz
’1 Auto Man
-50.0
oo Freq Offset
0Hz
-70.0
Start 10.000 GHz Stop 26.000 GHz
Res BW 100 kHz #VBW 300 kHz Sweep 1.530 s (8001 pts)

MSG

ISTATUS
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RF Conducted Spurious Emissions_11N20 2412 Antl

Agilent Spectrum Analyzer - Swept SA

i RL RF S0&  AC SEMSE:PULSE ALIGN AUTO 04:36:46PM Oct 17, 2017
Icenter Freq 2.412000000 GHz #Bvg Type: RMS macE[12345¢5| | reduency
PNO: Fast —»— T1rig: Free Run Avg|Hoeld: 1010 TYPE| I bt
IFGain:Low #Atten: 30 dB verfP PPPPP
ot Ofeet 17 B MKr1 2.409 120 GHz Auto Tune
10dBidiv  Ref 20.00 dBm -6.804 dBm
Log
Center Freq
0o 2.412000000 GHz
0.oo 1
StartFreq
100 (. oyt Immmumwrn“ Un..\ 2.392000000 GHz
it j '\ Stop Freq
f ¢ EHNEY | 2 432000000 GHz
-30.0
400 f[ ’\ CF Step
' 4,000000 MHz
Auto Man
-A0.0 t
a0 WMWM*W‘- Freq Offset
' 0Hz
=700
Center 241200 GHz Span 40.00 MHz
Res BW 100 kHz #VBW 300 kHz Sweep 4.267 ms (8001 pts)
MSG STATUS
Agilent Spectrum Analyzer - Swept SA
i RL RF 506 AC SEMNSE:PULSE ALIGH AUTO 04:36:57 PM Oct 17, 2017
Icenter Freq 5.015000000 GHz \ #Avg Type: RMS macE[l23456 |  Freduency
PHO: Fast —»~ 1rig:Free Run Avg|Hold: 410 THPE |IM bt
IFGainlow  #Atten:30 dB perfP PP PP
Auto Tune
Ref Offset 1.7 dB Mkr2 3.391 1 GHz
10 dBidiv  Ref 20.00 dBm -55.517 dBm
fLog
Center Freq
100 5.015000000 GHz
[on 1
StartFreq
100 30.000000 MHz
it Stop Freq
B8 E | 10,000000000 GHz
-30.0
400 CF Step
' 997.000000 MHz
Auto Man
50.0 ’2
a0 Freq Offset
0Hz
=700
Start 30 MHz Stop 10.000 GHz
Res BW 100 kHz #VBW 300 kHz Sweep 953.1 ms (8001 pts)

MSG ISTATUS
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Agilent Spectrum Analyzer - Swept SA
|l RL RF S0G  AC SEMSEPULSE] ALIGN AUTO 04:37:06 M Oct 17, 2017

ICenter Freq 18.000000000 GHz \ #Avg Type: RMS macE[123455| | reduency
PNO: Fast —— 11ig:Free Run Avg|Hold: 2110 TYPE| I bt
IFGain:Low  #Atten: 30 dB perfP PP PP
Auto Tune
Ref Offset 1.7 dB Mkr1 25.676 GHz
10 dBidiv  Ref 20.00 dBm -49.490 dBm
Log
Center Freq
oo 18.000000000 GHz
0.oo
startFreq
100 10.000000000 GHz
0 Stop Freq
580 | 26.000000000 GHz
-30.0
400 CF Step
1,600000000 GHz
d Auto Man
-A0.0
o st [T
0 Hz
-F0.0
Start 10.000 GHz Stop 26.000 GHz
Res BW 100 kHz #VBW 300 kHz Sweep 1.530 s (8001 pts)
MSG STATUS
RF Conducted Spurious Emissions_11N20 _2437_Antl
Agilent Spectrum Analyzer - Swept SA
i RL RF 506 AC SEMNSE:PULSE ALIGH AUTO 04:40:23PM Oct 17, 2017
ICenter Freq 2.437000000 GHz | #Avg Type: RMS w2345 |  Treduency
PHO: Fast —»~ 1rig:Free Run Avg|Hold: 1010 THPE |IM bt
IFGainlow  BAtten: 30 dB pETfP P PPFFR
Auto Tune
Ref Offset 1.7 dB Mkr1 2.434 125 GHz
10 dBidiv  Ref 20.00 dBm -6.264 dBm
fLog
Center Freq
oo 2.437000000 GHz
[on 1
StartFreq
100 [wmm Wl 2.417000000 GHz
20 j ’l\ Stop Freq
{ \ 28| 2457000000 GHz
-30.0
400 / 1\ CF Step
' 4,000000 MHz
Auto Man
800 lhh "
s Fo Mo
10 Freq Offset
' 0Hz
=700
Center 243700 GHz Span 40.00 MHz

Res BW 100 kHz #VBW 300 kHz

Sweep 4.267 ms (8001 pts)

MSG

ISTATUS




Agilent Spectrum Analyzer - Swept SA

i RL RF 0@ AC SENSEPULSE ALIGN AUTO 04:40:33PM Oct 17, 2017
[Center Freq 5.015000000 GHz #Avg Type: RMS wact[[23456|  [reduency
PHO: Fast —— 11ig:Free Run Avg[Held: 4110 TPE 1M Wi
IFGaindow  #Atten: 30 dB perfP PPPPP
MKkr2 2.763 0 GHZ Auto Tune
Ref Offset 1.7 dB
10dBidiv  Ref 20,00 dBm -54.996 dBm
fLog
Center Freq
o 5.015000000 GHz
Q0o
StartFreq
100 30.000000 MHz
=200
Stop Freq
L2801 10000000000 GHz
=300
400 CF Step
997.000000 MHz
Auto Man
Freq Offset
0Hz
-70.0
Start 30 MHz Stop 10.000 GHz

Res BW 100 kHz

#VBW 300 kHz

Sweep 953.1 ms (8001 pts)

MSG

Agilent Spectrum Analyzer - Swept SA
I RL RF SO AC

STATUS

ALIGN AUTD

0440042 PM Oct 17, 2017

ICenter Freq 18.000000000 GHz \ #Avg Type: RMS WACE[l23456| reduency
PNO: Fast —— 11ig: Free Run Avg|Hold: 2110 THPE| W] ekt
IFGain:Low #itten: 30 dB perfP PRPPP
Ref Offset 17 dB Mkr1 25.696 GHz Auto Tune
10 dBidiv  Ref 20.00 dBm -49.587 dBm
fLog
Center Freq
100 18.000000000 GHz
Q0o
StartFreq
100 10.000000000 GHz
e StopFreq
2 56,000000000 GHz
=300
-400 CF Step
' 1,600000000 GHz
‘ Auto Man
-50.0
E00 Freq Offset
0Hz
-70.0
Start 10.000 GHz Stop 26.000 GHz
Res BW 100 kHz #VBW 300 kHz Sweep 1.530 s (8001 pts)

MSG

ISTATUS
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RF Conducted Spurious Emissions_11N20 2462 Antl

Agilent Spectrum Analyzer - Swept SA
| RL RF S0G  AC SEMSEPULSE ALIGHNAUTD 04:42:23PM Oct 17, 2017
|ICenter Freq 2.462000000 GHz . #Avg Type: RMS TRACE[1/2345 6
PNO: Fast —»— T1rig: Free Run Avg|Held: 10/10 TYPE| M kbt

IFGain:Low #Atten: 30 dB cerlP FRFPPP

Frequency

Auto T
Ref Offset 1.7 dB Mkr1 2.456 630 GHz uto Tune

10 dBidiv  Ref 20.00 dBm -6.236 dBm
Log
Center Freq
0o 2.462000000 GHz
0.oo 1 |
& StartFreq
Ao I@ NWWMW&MM«LM\ 2.442000000 GHz
it j \ Stop Freq
] A 22| 2482000000 GHz
-30.0
400 X ‘\« CF Step
' 4000000 MHz
Auto Man
-A0.0 '" 1 W ’
a0 Freq Offset
0Hz
=700
Center 2.46200 GHz Span 40.00 MHz
Res BW 100 kHz #VBW 300 kHz Sweep 4.267 ms (8001 pts)
MSG STATUS

Agilent Spectrum Analyzer - Swept SA

il RL RF S0G AC SEMNSE:PULSE ALIGH AUTO 04:42:33PM Cct 17, 2017 F
Icenter Freq 5.015000000 GHz | #Avg Type: RMS RECE[T2345 6 requency
PHO: Fast —»~ 1rig:Free Run Avg|Hold: 410 THPE |IM bt
IFGainlow  #Atten:30 dB perfP PP PP
Auto Tune
Ref Offset 1.7 dB Mkr2 2.341 8 GHz
10 dBidiv  Ref 20.00 dBm -35.185 dBm
fLog
Center Freq
oo 5.015000000 GHz,
0.o0 ]
1 StartFreq
o 30.000000 MHz
it Stop Freq
22201 10.000000000 GHz
300
400 CF Step
997.000000 MHz
Auto Man
Freq Offset
0Hz
700
Start 30 MHz Stop 10.000 GHz
Res BW 100 kHz #VBW 300 kHz Sweep 953.1 ms (8001 pts)

MSG ISTATUS




Agilent Spectrum Analyzer - Swept SA

i RL RF S0G  AC SEMSE:PULSE ALIGN AUTO 04:42:42PM Oct 17, 2017 F
|ICenter Freq 18.000000000 GHz . #Avg Type: RMS TRaCE[12345 6 requency
PNO: Fast —»— T1rig: Free Run Avg[Held: 2110 THPE |1 Wil
IFGain:Low #Atten: 30 dB petP PRPEF
Auto Tune
Ref Offset 1.7 dB Mkr1 25.592 GHz
10 dBidiv  Ref 20.00 dBm -49.927 dBm
Log
Center Freq
o8 18.000000000 GHz
0.oo
StartFreq
0.0 10.000000000 GHz
e Stop Freq
228 56000000000 GHz
-30.0
400 CF Step
1.600000000 GHz
’1 Auto Man
-A0.0
a0 Freq Offset
0 Hz
-F0.0
Start 10.000 GHz Stop 26.000 GHz
Res BW 100 kHz #VBW 300 kHz Sweep 1.530 s (8001 pts)

MSG

STATUS
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7.Restrict-band band-edge measurements

Test Test Freq. Power Gain Ground E Detector Limit Verdict
Mode Channel [dBm] Factor |[dBuV/m] [dBuV/m]
11B 2412 2310.0( -49.41 2.0 0 47.85 PEAK 74 PASS
11B 2412 2390.0 -48.21 2.0 0 49.05 PEAK 74 PASS
11B 2462 2483.5| -49.79 2.0 0 47.47 PEAK 74 PASS
11B 2462 2500.0 | -49.54 2.0 0 47.72 PEAK 74 PASS
11G 2412 2310.0 -49.42 2.0 0 47.84 PEAK 74 PASS
11G 2412 2390.0 -44.24 2.0 0 53.02 PEAK 74 PASS
11G 2462 24835 -44.16 2.0 0 53.10 PEAK 74 PASS
11G 2462 2500.0 [ -45.79 2.0 0 51.47 PEAK 74 PASS
11IN20 2412 2310.0 | -49.30 2.0 0 47.96 PEAK 74 PASS
11IN20 2412 2390.0 | -45.46 2.0 0 51.80 PEAK 74 PASS
11IN20 2462 24835 -43.91 2.0 0 53.35 PEAK 74 PASS
11IN20 2462 2500.0 [ -46.59 2.0 0 50.67 PEAK 74 PASS
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Restrict-band band-edge measurements_11B 2412 Antl PEAK

Agﬂenl Spectrum Analyzer - Swept SA

i RL RF S0 AC SENSE:PULSE ALIGH AUTO 04:24:13PM Oct 17, 2017 F
I[Center Freq 2.367500000 GHz \ Avg Type: Log-Pyr TRACE[123 4 5 6 requency
PNO: Fast —»— Ttig:Free Run Avg|Hold: 10110 THPE | Wi
IFGainLow  #Atten: 30 dB perfP PP PP
oMot 17 dB MKr3 2.390 000 GHz|| ~ AutoTune
10 dBidiv Ref 20.00 dBm -48.214 dBm
10 521 CenterFreq
0.0 2367500000 GHz
-10.0 / \\
-20.0 / \
\ StartFreq
\ 2310000000 GHz
: (A )
P AR NN ytp o i “‘““W‘"l
StopFreq
2.425000000 GHz
Start 2.31000 GHz Stop 2.42500 GHz CF Step
Res BW 1.0 MHz #VBW 3.0 MHz Sweep 1.067 ms (8001 pts) 11500000 MHz
MKR MODE| TRE] SCL FUNCTION | FUNCTION'WIDTH T Man
1 III--_——
[ 2310000GHz[ 48411dBm| | T
[ 2390000GHz[ 48214dBm| | T Freq Offset
- - 7 0Hz

ALIGN AUTO 04:28:12PM Oct 17, 2017
ICenter Freq 2.475000000 GHz Avg Type: Log-Pur WAE[123455| | reduency
PNO: Fast —»— Trig:Free Run Avg|Hoeld: 1010 THPE| I Yo
IFGain:Low  #Atten: 30 dB pETP PP PFF
e Offeet 17 a5 MKr3 2.500 000 00 GHz|[ ~ AutoTune
10 gB.fdiv Ref 20.00 dBm -49.541 dBm
o4 { )1 CenterFreq
0.00 =EFES 2475000000 GHz
-10.0 /
w0 / \ StartFreq
=00 / \ 2.450000000 GHz
-400 " \m. 5 ] |
£00 MMMMMM |
a0 StopFreq
' 2500000000 GHz|
-70.0
Start 2.45000 GHz Stop 2.50000 GHz CF Step
Res BW 1.0 MHz #VBW 3.0 MHz Sweep 1.067 ms (8001 pts) 5.000000 MHz|
MKR MODE TRC SCL FUMNCTION FUMCTION WIDTH FUMCTIONWALUE m Man
1IN _—_
PY N | | 248350000GHz|  48791dBm| | [ ]
N | | 250000000GHz|  48841dBm| | [ ] Freq Offset
g I R R 0Hz
6
|
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Restrict-band band-edge measurements_11G_2412 Antl PEAK

Agilent Spectrum Analyzer - Swept SA

i RL RF S0Q  AC SENSE:PULSE ALIGN AUTO 04:30:47 PM Oct 17, 2017
ICenter Freq 2.367500000 GHz Avg Type: Log-Pwr w2345 |  frequency
PNO: Fast —»— Ttig:Free Run Avg|Held: 10110 TYPE |4 Wbk
IFGainlow  #Atten: 30 dB perfP PP PP
e OMect 17 B MKr3 2.390 000 GHZ|| ~ AutoTune
10dBdiv__Ref 20.00 dBm -44.240 dBm
og
100 /1 Center Freq
0.0 ’f"‘w""“‘""\\ 2.367500000 GHz
-10.0 J,
=200 I‘
‘ StartFreq
00 3 2310000000 GHz
4003
010 ol ol o My S e —
00 StopFreq
2.425000000 GHz
-70.0
Start 2.31000 GHz Stop 2.42500 GHz CF Step
Res BW 1.0 MHz #VBW 3.0 MHz Sweep 1.067 ms (8001 pts) 11500000 MHz
MKR MODE| TRC, SCL FUNCTION FUNCTION WD TH FUNCTIONVALUE ~ ~ M Man
N[ [ 2 413 687 GHz 3, 685 ®em [ [ 0000000
)l N | [f]  2310000GHz| 48417dBm| | [ |
N [f] 2.390 000 GHz 44240Bm| | 000000000 Freq Offset
- ] 0 Hz
q4 - ]
¢ I
7 I

il RL RF AC SENSE:PULEE ALIGH AUTO 04:34:46PM Oct 17,2017
I[Center Freq 2.475000000 GHz Avg Type: Log-Puir WecE[l23456|  [reduency
PNO: Fast —»— Ttig:Free Run Avg|Held: 10/10 TYPE | Yk
IFGain:Low  #Atten: 30 dB pETfF PP PR R
oot 17 d MKr3 2.500 000 00 GHz|[ ~ AutoTune
10 gBIdiv Ref 20.00 dBm -45.787 dBm
1
100 Center Freq
0.00 ",‘ Mo s \ 2.475000000 GHz
-10.0
-20.0 ." \

‘ﬂ' M StartFreq
<00 ”f 7 2.450000000 GHz
0.0 Iy 3

) ! bt 2 e bt L i&
. m_.‘ [RTINTI Y 'u "
800 StopFreq
' 2500000000 GHz
-70.0
Start 2.45000 GHz Stop 2.50000 GHz CF Step
Res BW 1.0 MHz #VBW 3.0 MHz Sweep 1.067 ms (8001 pts) 5.000000 MHz|
MKFR MODE TRC| SCL. FUNCTION FUNCTION WIDTH FUNCTION WALUE m Man
1 III--_——
)l N [ [ f|  243350000GHz|  44163dBm| | [ ]
N | | f|  250000000GHz|  45787dBm| | [ | Freq Offset
4 [ I I R ] 0 Hz
5 [ I I R R B B
& [ I I I A R R R
7 I I R R R R B
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Restrict-band band-edge measurements_11N20 2412 Antl PEAK

Agilent Spectrum Analyzer - Swept SA

i RL RF S0Q  AC SENSE:PULSE ALIGN AUTO 04:38:59PM Oct 17, 2017
ICenter Freq 2.367500000 GHz Avg Type: Log-Pwr w2345 |  frequency
PNO: Fast —»— Ttig:Free Run Avg|Held: 10110 TYPE |4 Wbk
IFGain:Low  #Atten: 30 dB perfP PP PP
Auto Tune
Ref Offset 1.7 dB Mkr3 2.390 000 GHz
10dBdiv__Ref 20.00 dBm -45.459 dBm
og
100 1 Center Freq
0.00 /"‘V@V 2.367500000 GHz
-10.0 —
200 \
} k StartFreq
00 s 2310000000 GHz
40042
o, Lo [N (YRR IR 1) PR TS
50111 ittty PN T ol .
00 StopFreq
2.425000000 GHz
700
Start 2.31000 GHz Stop 2.42500 GHz CF Step
Res BW 1.0 MHz #VBW 3.0 MHz Sweep 1.067 ms (8001 pts) 11500000 MHz
MKR MODE| TRC SCL FUNCTION FUMCTION WIDTH FUMCTIONWALUE & m Man
1 I 2 413 529 GHz 3. 109 ém | [ ]
)l N[ [f]  2310000GHz[ 49298dBm| | | ]
N [f] 2.390 000 GHz 45460dBm| | 07 0000000000 | Freq Offset
n "+~ /{r ] 0 Hz
5 I I I I N R R
¢ I
7NN

il RL RF S0Q  AC SENSE:PULEE ALIGH AUTO 04:43:07 PM Oct 17,2017
I[Center Freq 2.475000000 GHz Avg Type: Log-Puir WecE[l23456|  [reduency
PNO: Fast —»— Ttig:Free Run Avg|Held: 10/10 TYPE | Yk
IFGain:Low  #Atten: 30 dB pETfF PP PR R
oot 17 d MKr3 2.500 000 00 GHz|[ ~ AutoTune
10 gBIdiv Ref 20.00 dBm -46.594 dBm
100 3 21 Center Freq
0.00 / s s T \ 2.475000000 GHz
-10.0
-20.0 / \
l/ ‘\ StartFreq
e J \ > 5] | 2450000000 GHz
-40.0
0.0 W»MMMM Wil ,M
800 StopFreq
' 2500000000 GHz
-70.0
Start 2.45000 GHz Stop 2.50000 GHz CF Step
Res BW 1.0 MHz #VBW 3.0 MHz Sweep 1.067 ms (8001 pts) 5.000000 MHz
MKFR MODE TRC| SCL. FUNCTION FUNCTION WIDTH FUNCTION WALUE m Man
1 III--_——
)l N [ [ f|  248350000GHz|  43912dBm| | [ ]
N | | f|  250000000GHz|  46594dBm| | [ | Freq Offset
4 [ I I I A I R R 0 Hz
5 [ I I R R B B
& [ I I I A R R R
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